
 

Approve Deny Signatures Date 

X  
 
Hilaryle 
Hilary H. Le / Environmental Engineering Specialist July 30, 2021 

X  
 
Maria D. Bebenek for Daniel W. Martin 
Daniel W. Martin, P.E. / Environmental Engineer Manager August 9, 2021 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0020818 

Facility Type Municipal APS ID 755 

Major / Minor Minor Authorization ID 1316406 

a 
Applicant and Facility Information 

a 

Applicant Name 
Glen Rock Borough Sewer Authority 
York County 

 
Facility Name Glen Rock STP 

 

Applicant Address PO Box 205   Facility Address 11714 N Main Street Ext   

 Glen Rock, PA 17327-0205   Glen Rock, PA 17327-9424  

Applicant Contact Dale Getz  Facility Contact Dale Getz  

Applicant Phone (717) 235-2082  Facility Phone (717) 235-2082  

Client ID 87472  Site ID 447424  

Ch 94 Load Status Not Overloaded  Municipality Glen Rock Borough  

Connection Status No Limitations  County York  

Date Application Received May 5, 2020  EPA Waived? No  

Date Application Accepted July 10, 2020  If No, Reason Significant CB Discharge  

  

Purpose of Application NPDES permit renewal.  

a 

 

Summary of Review 

C.S. Davidson, Inc., on behalf of the Glen Rock Sewer Authority, has applied to the Pennsylvania Department of 
Environmental Protection (DEP) for issuance of the NPDES permit.  This is a new NPDES permit for the existing facility 
located at 11714 North Main Extension, Glen Rock, PA.   The permit was reissued on October 21, 2015 and became 
effective on November 1, 2015. The permit expired on October 31, 2020 but the terms and conditions of the permit have 
been extended since that time. 

This facility receives 82% of its flow from Glen Rock Borough and 18% from Shrewsbury Township. There are no industrial 
contributors. The facility has average annual design flow 0.6 MGD and hydraulic design capacity of 0.74 MGD. 

The WQM Permit No. 6798405 was issued on May 26, 1998. 

Sludge use and disposal description and location(s):  N/A due to the sludge is hauled to Krone farms. 

Changes from the previous permit:  Unit of Fecal Coliform changed from CFU/100 ml to No./100 ml.  The E. Coli. monitoring 
and report requirements will add to the proposed permit. 
 
Based on the review outline in this fact sheet, it is recommended that the permit be drafted and published in the 
Pennsylvania Bulletin for public comments for 30 days. 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020818 
Glen Rock STP  

2 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.6  

 Latitude 39º 47' 56.88"  Longitude -76º 44' 13.18"  

 Quad Name Glen Rock  Quad Code   

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters 
South Branch Codorus Creek 
(WWF)  Stream Code 08093  

 NHD Com ID 57474123  RMI 16.25  

 Drainage Area 16.3 mi.2  Yield (cfs/mi2) 0.15  

 Q7-10 Flow (cfs) 2.51  Q7-10 Basis USGSStreamStats  

 Elevation (ft)  530.38  Slope (ft/ft)        

 Watershed No. 7-H  Chapter 93 Class. WWF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment NUTRIENTS, TOTAL SUSPENDED SOLIDS (TSS)  

 Source(s) of Impairment AGRICULTURE  

 TMDL Status Final, 8/09/2003  Name South Branch  Codorus Creek  

    

 Nearest Downstream Public Water Supply Intake York Water Company  

 PWS Waters South Branch Codorus Creek   Flow at Intake (cfs)        

 PWS RMI 0.75  Distance from Outfall (mi) Approximate 16 mile  
 

 
Changes Since Last Permit Issuance: none 

Drainage Area 
The discharges are to South Branch Codorus Creek at RMI 16.25 miles.  A drainage area upstream of the discharge is 
estimated to be 16.3 mi.2, according to USGS PA StreamStats available at https://streamstats.usgs.gov/ss/. 

Stream Flow 
According to StreamStats, the discharge point in the receiving stream has a Q7-10 of 2.51 cfs and a drainage area of 16.3 
mi2, which results in a Q7-10 low flow yield of 0.15 cfs/mi2. This information is used to obtain a chronic or 30-day (Q30-10), 
and an acute or 1-day (Q1-10) exposure stream flow for the discharge point as follows (Guidance No. 391-2000-023):  

Q7-10 = 2.51 cfs 
Low Flow Yield = 2.51 cfs / 16.3 mi2 = 0.15 cfs/mi2 

Q30-10 = 1.36 * 2.51 cfs = 3.41 cfs 
Q1-10 = 0.64 * 2.51 cfs = 1.61 cfs 

The resulting Q7-10 dilution ratio is: Qstream / Qdischarge = 2.51 cfs / [0.6 MGD * (1.55 cfs/MGD)] = 2.7:1. 

South Branch Codorus Creek 
25 Pa. Code § 93.9f classifies South Branch Codorus Creek as Warm Water and Migratory Fishes (WWF & MF) surface 
water.  Based on the 2020 Integrated Report, South Branch Codorus Creek, assessment unit ID 8, is impaired due to 
agriculture-nutrients/total suspended solids.  The TMDL document was prepared on July 9, 2003 to address use 
impairments caused by siltation and nutrients.  The document was approved by EPA on August 9, 2003. This TMDL 
currently contains the wasteload allocations (WLAs) for the Glen Rock STP which will be discussed later in this factsheet. 

Public Water Supply 
The nearest downstream public water supply intake is the York Water Co. on South Branch Codorus Creek in York County, 
approximately 16 miles downstream of this discharge.  Given the nature and dilution, the discharge is not expected to 
significantly impact the water supply. 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0020818 
Glen Rock STP 

3 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Glen Rock STP 
 

WQM Permit No. Issuance Date 

6798405 5/26/1998 

            
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Activated Sludge Ultraviolet 0.6 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.74 2233 Not Overloaded Aerobic Digestion 
Combination of 

methods 

 
Changes Since Last Permit Issuance: none 
 
The WWTP train is as follows: 
 
Fine screen → Mixing chamber → Anaerobic zones (2) → Anoxic zones (4) → Aeration zones (4) → Re-Aeration zones 
(2) → Diversion box → Clarifiers (2) → UV Disinfection units (2) → Sludge digesters (2) → Discharge. 
 
The system incorporates the chemical addition of ferric chloride (for Phosphorus removal). 

Compliance History 

Summary of DMRs: The DMRs reported from June 1, 2020 to May 31, 2021 are summarized in the Table 
below (Pages # 5, 6, & 7). 

Summary of Inspections: 05/12/2021:  Heather Dock, DEP Water Quality Specialist, conducted an administrative 
review of Glen Rock STP’s Chesapeake Bay nutrient data.  There were no violations noted 
during inspection.  The recommendations were to complete all sections of the Chesapeake 
Bay supplemental form at the top with as much information as is available to determine 
compliance, to revise compliance year 2021 DMRs to include nitrite non-detect  sample 
results within 30 days of receipt of the report  and include non-detect- sample results in 
future in future reports.  The effluent was clear. 

08/26/2019:  Austen Randecker, DEP WQS, conducted a compliance evaluation 
inspection.  There were no violations noted during inspection.  The recommendations were 
to set up effluent composite sampler to be flow proportional, maintain a daily operations log 
and repair/maintenance log, remove vegetation/debris from surface of aeration and anoxic 
tanks, and update DEP 24 hours Emergency response number.  The field test results were 
within permit limits.   

5/11/2017:  Sheena Ripple, DEP WQS, conducted a compliance evaluation inspection.  
There were no violations noted during inspection. The field test results were within permit 
limits. 

Other Comments: There are currently no open violations associated to the permittee or the facility. 

 
Other Comments:      



NPDES Permit Fact Sheet NPDES Permit No. PA0020818 
Glen Rock STP 

4 

The table below summarizes the influent/effluent testing results submitted along with the application.  

Influent Testing Results Effluent Testing Results 

Parameter Min/Max Value Average Value Parameter Min/Max Value Average Value 

BOD5 (mg/L) 297 mg/L 202 mg/L pH (minimum) 6.1 S.U.  

BOD5 (lbs/day) 3037 lbs/day 793 lbs/day pH (maximum) 7.8 S.U.  

TSS (mg/L) 545 mg/L 297 mg/L D.O (minimum) 5.9 mg/L 7.69 mg/L 

TSS (lbs/day) 1103 lbs/day 6126 lbs/day TRC NA mg/L NA mg/L 

TN (mg/L) 17.62 mg/L  mg/L Fecal Coliform 241 No./100mL 16.1 No./100mL 

TN (lbs/day) 57.01 lbs/day  lbs/day CBOD5 3.4 mg/L 16.1 mg/L 

TP (mg/L) 2.7 mg/L  mg/L TSS 5.3 mg/L 3.1 mg/L 

TP (lbs/day) 8.74 lbs/day  lbs/day NH3-N 0.6 mg/L 0.12 mg/L 

NH3-N (mg/L) 14 mg/L  mg/L TN 10.8 mg/L 6.52 mg/L 

NH3-N (lbs/day) 45.3 lbs/day  lbs/day TP 1.2 mg/L 0.44 mg/L 

TDS (mg/L) 344 mg/L  mg/L Temp 80.0 F 56.0 F 

TDS (lbs/day) 1113 lbs/day  lbs/day TKN 0.5 mg/L  mg/L 

TKN  mg/L  mg/L NO2-N + NO3-N 6.4 mg/L  mg/L 

NO2-N + NO3-N  mg/L  mg/L TDS 344 mg/L  mg/L 

   Chloride 
 
Bromide 
 
Sulfate 
 
Oil and Grease 

96 mg/L 
 
0.5 mg/L 
 
21 mg/L 
 
5.0 mg/L 

 mg/L 
 
 mg/L 
 
 mg/L 
 
 mg/L 

    
Total Copper 

 
<0.005 mg/L 

 
 mg/L 

    
Total Lead 

 
< 0.001 mg/L 

 
 mg/L 

 
 

   
Total Zinc 

 
0.013 mg/L 

 
 mg/L 
 

 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0020818 
Glen Rock STP 

5 

 

Compliance History 

 
DMR Data for Outfall 001 (from June 1, 2020 to May 31, 2021) 

 
Parameter MAY-21 APR-21 MAR-21 FEB-21 JAN-21 DEC-20 NOV-20 OCT-20 SEP-20 AUG-20 JUL-20 JUN-20 

             Flow (MGD) 
Average Monthly 0.383 0.405 0.466 0.398 0.402 0.423 0.355 0.356 0.357 0.391 0.373 0.403 

Flow (MGD) 
Daily Maximum 0.468 0.485 0.698 0.493 0.501 0.932 0.439 0.458 0.548 0.683 0.482 0.493 

pH (S.U.) 
Minimum 6.6 6.3 6.3 6.8 6.7 6.7 6.8 6.7 6.4 6.5 6.8 6.7 

pH (S.U.) 
Maximum 7.0 7.0 7.3 7.0 7.0 7.3 7.2 7.2 7.4 7.2 7.1 7.1 

DO (mg/L) 
Minimum 7.4 8.1 8.7 9.4 9.5 8.2 8.3 6.9 7.0 6.8 6.7 7.0 

CBOD5 (lbs/day) 
Average Monthly 1.0 8.1 9.4 9.1 9.6 9.4 8.9 8.5 8.6 11.5 9.3 10.1 

CBOD5 (lbs/day) 
Weekly Average 8.0 8.5 10.7 10.3 10.6 10.8 10.6 8.7 9.4 17.8 11.1 10.8 

CBOD5 (mg/L) 
Average Monthly 2.4 < 2.4 2.5 2.8 3.0 3.0 3.0 3.0 3.0 3.8 3.0 3.0 

CBOD5 (mg/L) 
Weekly Average 2.4 < 2.4 2.6 3.0 3.0 3.0 3.0 3.0 3.0 6.0 3.0 3.0 

BOD5 (lbs/day) 
Raw Sewage Influent 
Average Monthly 56.3 603.9 981.9 590.6 569.4 817.7 708.8 941.4 614.2 465 280.6 367.9 

BOD5 (lbs/day) 
Raw Sewage Influent 
Daily Maximum 681.8 1003.1 1603.3 919.4 915.1 1248.1 804.6 1844.0 1536.6 882.3 476.4 487.5 

BOD5 (mg/L) 
Raw Sewage Influent 
Average Monthly 140 177 247 180 175 267 242 332 218 152 94 109 

TSS (lbs/day) 
Average Monthly 1.0 9.4 11.5 6.5 8.6 13.6 10.7 11.4 9.3 13.9 12.1 15.8 

TSS (lbs/day) 
Raw Sewage Influent 
Average Monthly 77.5 762.6 1405.5 612.5 650.6 1067.5 917.8 922.2 742.4 753.1 435.3 438.6 

TSS (lbs/day) 
Raw Sewage Influent 
Daily Maximum 1019.6 1288.1 3135.3 926.5 1407.8 2204 1285.2 1735.4 1855.1 1444.8 694.8 520 

TSS (lbs/day) 
Weekly Average 10.0 10.6 19.8 7.1 14.9 23.0 17.7 17.0 14.0 31.9 22.3 32.2 

TSS (mg/L) 
Average Monthly 2.5 2.8 3.0 2.0 2.8 4.4 3.5 4.0 3.3 4.3 3.8 4.8 



NPDES Permit Fact Sheet NPDES Permit No. PA0020818 
Glen Rock STP 

6 

TSS (mg/L) 
Raw Sewage Influent 
Average Monthly 193.0 224.4 342.5 186.5 196.0 353.6 315 324.8 262.0 247.0 140.0 130.5 

TSS (mg/L) 
Weekly Average 3.0 3.0 5.0 2.0 5.0 8.0 5.0 6.0 5.0 9.0 6.0 10.0 

Fecal Coliform 
(CFU/100 ml) 
Geometric Mean 2 1 4 2 1 1 1 1 1 2 1 1 

Fecal Coliform 
(CFU/100 ml) 
Instantaneous 
Maximum 4 1 21 37 1 3 1 1 4 5 1 1 

UV Intensity (mW/cm²) 
Minimum 2.70 6.8 7.10 7.5 9.6 7.0 3.6 3.4 2.70 2.00 3.10 6.00 

Nitrate-Nitrite (mg/L) 
Average Monthly 1.04 2.13 4.98 4.48 3.61 3.31 2.18 2.73 3.48 4.11 0.95 1.00 

Nitrate-Nitrite (lbs) 
Total Monthly 101.7 212.7 627.9 436.0 368.6 343.6 198.4 244.3 322.5 397.5 91.2 102.0 

Total Nitrogen (mg/L) 